
LuLanPanda International Trade Company
    Website: www.lulanpanda.com
    Email: sales@lulanpanda.com

Whats App:+86 18900712357(messages only)
    As a trusted Chinese manufacturer and sourcing partner, LulanPanda delivers high-quality industrial equipment and components at highly 
competitive prices. With over two decades of expertise in producing cone crushers and spare parts, we have established robust partnerships 
with certified factories across China, ensuring both precision engineering and cost efficiency for global clients.

Core Offerings
    •Cone Crushers & Spare Parts: Specialized manufacturing since 2003, offering OEM-compliant solutions.
    •Extended Product Range: Drill bits, electric lifts, and diverse industrial machinery components.
    •Custom Sourcing: Leverage our nationwide supplier network to procure any Made-in-China product tailored to your specifications.

Why Partner With Us?
    ✓ Quality Assurance: Rigorous ISO-compliant production standards.
    ✓ Cost Advantage: Factory-direct pricing with no intermediaries.
    ✓ End-to-End Service: From product development to logistics support.

Let's Collaborate
    Whether you require standard equipment or customized industrial solutions, our team is committed to optimizing your supply chain. 
Contact us today to discover how we can add value to your operations.

Symons 5 1 2Ft Cone Crusher parts list
Part Number Description Weight Packing
5964-0276 Reduction system lubr

3041-7755 Feed distributor

5598-7101 STD Feed plate 204.75kg

6187-6300 SH Torch ring

9439-8122
Gear sub-assembly(gear,counter  weight,dowel,capscrew  hex hd,capscrew hex 

hd,lockwasher,loc tite)
787.5kg

2214-7001 Mantle,Lower 1863.75kg 1844mm * 1844mm * 508mm

4830-6770 STD,X-C Bowl Liner 1953kg 1920mm * 1920mm * 780mm

5013-7001 Mantle,Lower 1769.25kg 1844mm * 1844mm * 508mm

4830-5421 SH,M C Bowl Liner 1491kg 1878mm * 1878mm * 601mm

6391-4991 STD Torch ring 9.45kg 345mm * 345mm * 138mm

2214-5706 Inner Eccentric Bushing 189kg 440mm * 440mm * 1245mm

2206-5840 STD Countershaft Box Bushing 24.15kg 319mm * 319mm * 329mm

2206-5871 SH Countershaft Box Bushing 32.55kg 319mm * 319mm * 456mm

3378-4380 Main frame www.LulanPanda.com 10001.25kg 2850mm * 2050mm * 3000mm

3114-2863 SH,STD Eccentric www.LulanPanda.com 1097.25kg 572mm * 572mm * 1300mm

4545-4621 Spring housing 0.21kg

3605-230 Socketsealing ring spring

9439-8061 Assembly,mainshaft nut

9446-3851 Assembly,thrust bearing

3806-8501 Guard,countershaft box 63kg

7058-8876 Shim

7058-9001 Shim

6875-3762 Countershaft www.LulanPanda.com 267.75kg

3571-2130 O-ring 1.05kg

3555-8582 Gasker,oil flinger housing 0.11kg

6358-9201 Flinger housing 31.5kg

9439-8279 Lockpost cylinder assembly

4830-5557 SH FC Bowl Liner 1237.95kg

4830-6048 SH FC Bowl Liner 1470kg

4830-6231 Bowl Liner 1848kg

5013-7203 Mantle 1291.5kg

4830-6871 STD XC Bowl Liner 1952.32kg 1923mm * 1923mm * 779mm

4830-6772 STD course in XC Bowl Liner 2058kg

5013-6851 STD XC STEPPED Mantle 2047.55kg 1840mm * 1840mm * 735mm

8780-0707 Main shaft nut wrench

6358-5904 Flinger oil 26.25kg

6308-5321 Ring piston

4851-7451 Liner,mainframe seat,outer 18.9kg

4851-7370 L. main frame seat inner 42kg

4851-6306 Assembly liner mainframe

5598-7381 SH Distributor plate 357kg 1145mm * 1145mm * 164mm

5760-5001 Feed plate

5760-4701 Step bearing plate 29.4kg

5435-0441 Step bearing plate pin

9439-8070-XLHS A. bowl adjustment ram
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9439-8080 Assembly bowl lock

4701-2821 Oil flinger key 0.21kg

6342-4121 W. pinion thrust 7.35kg

4247-2035 STD Head Bolted Socket Standard Seal

9447-1951 STD Head Shaft Assembly

2214-6161 Outer Eccentric Bushing 295.05kg 615mm * 615mm * 1123mm

7320-5981 Main shaft sleeve 166.63kg 561mm * 561mm * 354mm

9448-0071 Thrust bearing Assembly

9448-1093 Socket Assembly

9448-0869 Spring Ring Assembly

3806-7381 Arm guard www.LulanPanda.com

9448-0555 Countershaft and pinion

9448-0552 Countershaft box complete with bushes

9448-0553 Countershaft box complete with bushes

9448-0554 Countershaft box complete with bushes

5760-3501 Lower Step Bearing Plate 30.45kg 529mm * 529mm * 119mm

5760-4401 Step bearing center plate 30.45kg

9439-8030 STD Bowl Hopper Assembly

2618-7455 STD Feed hopper www.LulanPanda.com

2618-7460 STD Feed hopper

6886-6261 SH Main shaft

4247-2011 SH Head

6361-2302 Head baffle ring

4872-7050 Socket Liner 195.3kg 1085mm * 1085mm * 321mm

3682-9752 Pinion 199.5kg

4537-6723 Counter Shaft Box 866.82kg

9439-8078 Hydraulic Adjustment Ram Assembly 63kg

4701-5655 Gear key 3.04kg

9448-0547 COUNTERSHAFT BOX ASSY 1110.9kg

7292-6601 RING, HEAD WEAR

6380-6801 SOCKET SEALING RING 357kg

6886-5701 STD Main Shaft 1459.5kg 2440mm * 440mm * 500mm

4830-6771 STD,C Bowl Liner 2024.4kg 1920mm * 1920mm * 773mm

5013-7601 Mantle www.LulanPanda.com 1761.85kg

4830-6331 SH,X-C Bowl Liner 1605.66kg 1879mm * 1879mm * 621mm

4830-5415 SH,C Bowl Liner 1666.61kg 1878mm * 1878mm * 620mm

5013-7401 Mantle 1390.43kg 1780mm * 1780mm * 668mm

4830-5556 SH FC Bowl Liner 1307.1kg

4830-6501 STD,M Bowl Liner 2114.22kg 1920mm * 1920mm * 719mm

5013-6801 Mantle, Upper 266.66kg 820mm * 820mm * 418mm

4830-6638 STD,F Bowl Liner 2238.02kg 1920mm * 1920mm * 758mm

3683-0807 Gear 342.3kg 1154mm * 1154mm * 258mm

11048305415 BOWL LINER,SH SHORT COARSE 1666.61kg

11048305556 BOWL LINER,SH FINE FOR COARSE BOWL 1307.1kg

11048305961 BOWL LINER,SH MEDIUM

11048306331 BOWL LINER,SH EXTRA COARSE 1605.66kg

11048306501 BOWL LINER,STD MEDIUM 2114.22kg

11048306638 BOWL LINER,STD FINE FOR COARSE BOWL 2238.02kg

11048306771 BOWL LINER,STD COARSE 2024.4kg

11050136801 UPPER MANTLE,STD 266.66kg

5013-7401 MANTLE,SH 1390.43kg

11050137601 MANTLE,SH LONG MANG 1761.85kg

2005-5792 Bowl Coarse,STD 4438.35kg 2220mm * 2220mm * 1080mm

9447-1017 Main shaft assembly,Main shaft 6886-5801,Head 4247-2040 or 1042471992

6273-7001 Locking Nut,SH 259.35kg

2748-2476 LOCKING NUT COVER 136.5kg

6187-6741 Adjustment Ring

1073204661 Torch ring 18.9kg

9439-8245 Countershaft assembly

8642-8085 SH Eccentric gear counterweight 670.95kg

5168-6784 Main shaft nut 271.95kg

5598-6261 Feed plate 263.55kg

9447-1012 Main shaft assembly shaft/head 5797.05kg 2420mm * 1800mm * 1980mm

5168-6781 Main shaft nut 173.25kg 700mm * 700mm * 525mm

66P8718802 Clearing Jack assembly

6886-5740 STD mainshaft with oversized fit 1429.05kg

4247-2016 STD Head 4095kg 1840mm * 1840mm * 800mm

2618-7480 Feed Hopper

2281-7701 Adjustment cap www.LulanPanda.com 1319.85kg

1970-8076 U Bolt 14.7kg 91mm * 230mm * 532mm

2213-4800 Pin bushing 4.2kg

6187-6742 Adjustment Ring 4190.34kg

4703-8525 Pinion tapered key 1.68kg

GB119-86 D20*24 Pin www.LulanPanda.com

5168-5901 STD Slag nut with hole 288.75kg

6886-5800 Main shaft

4247-2040 Head
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5426-2375 retainer pin 0.84kg

1936-7501 5 1/2Ft SH, 66GD Locking collar cap screw 120mm * 120mm * 278mm

7320-6600 Main shaft sleeve

6351-9190 Admjustment cap seal

3633-894 Spring 14.7kg 180mm * 180mm * 697mm

9439-8208 Main frame Sub-Assembly

3378-5001 Main frame

4851-7321 Main frame liner 535.08kg

2214-6161-OS 外径536.575，Outer eccentric bushing 320.25kg 615mm * 615mm * 1123mm

9505-9960 Nordbak locking compound

3586-9251 Main frame cap gasket 0.32kg

2302-5201 Main frame cap

2327-656 Cap screw hex Hd 1 1/2

1558-446 Pipe plug 1 1/4

5435-0881 Main frame pin

3806-7381 Arm guard

9439-8173 Adjustment ring assembly

6187-6741 Adjustment ring

2743-4721 Adjustment ring pin cover 1.9kg

3801-022 Grease fitting 1/4

3801-990 Grease fitting cap

9439-8151 Dust collar assembly

6361-8278 Adjustment ring dust collar

6351-9751 Dust Ccollar seal 16.19kg

6466-8525 Dust collar clamp ring segment

2774-791 Cap screw Hex Hd 3/8*1 1/4

3064-470 Lock washer 3/8 www.LulanPanda.com

3001-021 Hex nut 3/8

9439-8153 Lock link assembly

5403-6541 Lock link post

2326-656 Bolt hex Hd 1 1/4*4

8605-7721 Post washer

4928-0021 Lock link

3184-647 Blank eyebolt 1 1/4*4

6930-7981 Lock link post spacer

9439-8168 Adjustment cap assembly

2281-7963 Adjustment cap

6351-9190 Adjustment cap seal

6466-8443 Adjustment cap seal clamp ring segment

3064-482 Lock washer 5/8

2775-801 Cap screw hex Hd 5/8*1 1/2

6482-5651 Lower spring ring segment 40.49kg

363-3894 Spring

6482-8621 Upper spring ring segment

1940-3584 Spring bolt - long 30.33kg

3001-121 Hex nut 2 1/2

363-3888 Spring

1940-3500 Spring bolt - short 25.53kg

9439-8143 Countershaft box assembly

4537-6723 Countershaft box

3307-242 Bushing pins

2327-656 Bolt hex Hd 1 1/2*4

6358-9201 Flinger housing

3555-8582 Flinger housing gasket

2776-096 Cap screw hex Hd 3/4*3 1/4

3001-051 Hex nut 3/4

3065-928 Lock washer 3/4

3806-8501 Countershaft box guard

3571-7625 Countershaft box seal 0.24kg

9439-8144 Countershaft & pinion assembly

6875-3761 Countershaft

3682-9752 Pinion

4703-8525 Pinion tapered key

3307-254 Pin 3/4*2

6342-4121 Pinion thrust washer

3571-2130 O ring

4701-2821 Oil flinger key

6358-5904 Countershaft box oil flinger

6308-5321 Piston ring

5435-0441 Pin for upper step bearing plate

5760-5011 Upper step bearing plate 126kg 532mm * 532mm * 208mm

5760-4701 Inner step bearing plate

5760-3501 Lower step bearing plate

7058-8876 Step bearing shim 16 GA

7058-9001 Step bearing shim 20 GA

7058-8880 Step bearing shim 11 GA

9439-8087 Socket sub assembly 1225.35kg
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7381-7204 Socket standard seal 1470kg 1440mm * 1440mm * 500mm

6360-9010 Oil retaining ring

5433-8561 Socket dowel www.LulanPanda.com 0.11kg

5683-1725 Locking key www.LulanPanda.com 0.53kg

1948-8995 Cap screw socket Hd - special 13.43kg

3606-230 Socket sealing ring spring 0.21kg

4545-4621 Spring housing 0.32kg 69mm * 69mm * 129mm

7626-2001 Felt packing 5/8*5/8*171 1/2 Long

3114-1501 Eccentric

2207-4201 Inner eccentric bushing

3683-0806 Gear www.LulanPanda.com

4701-5655 Gear key

3683-0806 Gear

4701-5655 Gear key

9505-9960 Nordbak locking compound

6886-5701 Main shaft www.LulanPanda.com

4247-2016 Head

5598-6261 Feed plate

2776-651 Cap screw hex Hd 1*6

3065-940 Lock washer 1

3001-071 Hex nut 1

9439-8061 Main shaft nut sub assembly

5168-6781 Main shaft nut sub assembly

7624-4751 Felt strip 5/8*2*11 1/4

2326-776 Bolt hex Hd 1 1/4*8

3065-952 Lock washer 1 1/4

3001-081 Hex nut 1 1/4

3060-500 Washer 1

4830-6871 Bowl iner

9446-9304 Liner hardware assembly

1970-7871 Bowl liner U-bolt 13.65kg 200mm * 446mm * 120mm

1341-8501 Bowl liner U-bolt wahser 1 1/2

8610-1475 Bowl liner U-bolt wahser 1 1/2 conveyor belting

1334-8801 Bowl liner U-bolt washer 1 9.77kg

5683-3075 Bowl liner U-bolt lockwasher 0.63kg

5148-9626 Hex nut 2 1/2 1.37kg

5013-7001 Lower mantle www.LulanPanda.com

7320-4661 Main shaft sleeve & torch ring 18.9kg

5013-6801 Upper mantle

1865-5631 Fiber glass insert 1.43kg

9505-9901 Nordbak(approximate quantity to back both liner and mantle)

2005-7026 Bowl

5630-0650 Lock post stop

9439-8031 Floating feed cone assembly

2618-6142 Feed cone

1063-4826 Feed hopper

9439-8030 Bowl hopper assembly

1063-6121 Bowl hopper assembly

2618-7455 Feed hopper cone

2776-076 Bolt, hex Hd 3/4*2 1/4

3065-928 Lock washer 3/4

5419-7100 Adjustment lock post 3 Dia. * 27 3/4 long

5188-7115 Adjustment lock post nut

4703-4295 Taper key

2775-391 Hex head cap screw 1/2*5 1/2

3001-031 Hex nut 1/2

8607-4523 Adjustment lock post washer 1

8607-3891 Adjustment lock post washer 1/4

8607-3681 Adjustment lock post washer 3/16

8607-4101 Adjustment lock post washer 1/2

8607-3471 Adjustment lock post washer 1/8

6390-9601 Adjustment lock post washer 2

7305-3121 Adjustment lock post washer 4

8607-4311 Adjustment lock post washer 5/8

8607-4521 Adjustment lock post washer 1

6187-6303 Adjustment ring

6886-6287 Main shaft 1485.67kg 459mm * 2412mm * 519mm

2726-2016 Cover plate 2.57kg

2005-5791 STD Bowl 4428.9kg

4247-2039 SH Head 4963.35kg

4247-2042 SH Head

2618-5761 Feed Cone

1063-4791 Feed Hopper

4830-5970 Bowl liner 1365kg

7000061237 Torch ring

1970-7040 U bolt 1.05kg

4700-8121 Key 0.11kg

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om

Lu
la
nP
an
da
.c
om



8620-3501 Lower Spherical Washer 1.05kg

8620-4501 Upper Spherical Washer 1.05kg

5168-5901M Head nut 571.41kg 707mm * 707mm * 767mm

8607-1835 BOWL WASHER www.LulanPanda.com

6273-0701 Locking collar 588kg

8642-8075 Counterweight 399kg 1126mm * 1126mm * 310mm

9439-8280 Lockpost cylinder assembly repair kit

3683-0809 Gear 342.3kg

4872-7255 Socket liner

4830-6458 STD Bowl Liner F 2119.95kg

4830-6636 STD BOWL LINER F IN F and M 2305.8kg

7381-7206 Socket Bolted Grease

1063-4721 Feed Hopper 315kg

9447-9376 MAINSHAFT ASSEMBLY 6363kg 2100mm * 1700mm * 1750mm

9447-9953 Adjustment ring assembly 4567.5kg 2900mm * 2150mm * 2780mm

7381-7601 Socket - bolted, air type

6360-9001 Oil retaining ring

2005-6198 bowl www.LulanPanda.com 5715.15kg 2180mm * 2180mm * 1000mm

9447-6768 Eccentric assembly 1915.2kg 1160mm * 1160mm * 1370mm

5168-6783 Main Shaft Nut 414.75kg

2005-7027 Bowl 4762.8kg

6380-6802 Socket sealing ring 333.9kg

4830-6231IF Bowl liner

5013-7603IF 5-1/2FT Symons Mantle

5013-7203USC 5-1/2FT Symons Mantle

4830-6416IF 5-1/2FT Symons Bowl liner

5013-7001MOD 5-1/2FT Symons Mantle

4830-5415IF 5-1/2FT Symons Bowl liner

5013-7203IF 5-1/2FT Symons Mantle

3605-0374 RESORTE ANILLO OBTURACION

2005-6280 SH Bowl Coarse www.LulanPanda.com 5715.15kg 2110mm * 2110mm * 945mm

9439-8199 Gear sub-assembly

8642-8086 Eccentric gear counterweight 672kg

3633-888 Spring 180mm * 180mm * 608mm
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